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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506J

Conducted Band Edge

FR1 n38/ 25MHz / DFT-S OFDM / BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax
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FR1 n38 / 25MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum
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2.520 GHz 2.540 GHz 1.000 MHz 2.53063 GHz -45.20 dém -20.20 d& 2,600 GHz 2,620 GHz 100.000 kHz 261865 GHz 13.73 dém -16.27 dB
2,540 GHz 2.565 GHz 1,000 MHz 2.56489 GHz -42.58 dBm -29.58 dB 2,620 GHz 2,621 GHz 500.000 kHz 2,62000 GHz -31.35 dém -21.35 dB
2,565 GHz 2.569 GHz 1,000 MHz 2.56898 GHz -26.3% dém -16.3%9 d& 2,621 GHz 2,625 GHz 1.000 MHz 2,62101 GHz -33.64 dim -23.64 dB
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2.520 GHz 2.540 GHz 1.000 MHz 2.53984 GHz -43.19 dBm -18.19 d& 2,600 GHz 2.620 GHz 100.000 kHz 2,60961 GHz -3.61 dém -33.61 dB
2.540 GHz 2.565 GHz 1.000 MHz 2.56477 GHz -35.22 dém -22.22 dB 2,620 GHz 2.621 GHz 500.000 khz 2.62048 GHz ~36.16 dBm 26.16 dB
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Conducted Spurious Emission

FR1 n38 / 20MHz / DFT-S OFDM / BPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1
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30.000 MHz 1.000 GHz 1.000 MHz 347,88856 MHz ~45.61 dém ~20.61 de 30.000 MHz 1.000 GHz 1.000 MHz 503.91554 Mhz -35.02 deém ~20.02 db
1.000 GHz 2.520 GHz 1.000 MHz 2.48392 GHz -44.59 dBm -19.59 dB 1.000 GHz 2.520 GHz 1.000 MHz 2.48240 GHz -43.95 dBm -18.95 dB
2.700 GHz 3.000 GHz 1.000 MHz 2.93111 GHz -44.48 dBm -19.48 dB 2.700 GHz 3.000 GHz 1.000 MHz 2.94670 GHz -43.85 dém -18.85 dB
3.000 GHz 7.000 GHz 1.000 MHz £.89176 GHz -40.07 dém -15.07 de 3.000 GHz 7.000 GHz 1.000 MHz 6.94776 GHz -39.22 dém -14.22 db
7.000 GHz 10.000 GHz 1.000 MHz 9.22738 GHz -42.40 dBm -17.40 dB 7.000 GHz 10.000 GHz 1.000 MHz 9.94676 GHz -40.51 dBm -15.51 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.9982E5 GHz -41.25 dBm -16.25 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.98525 GHz -38.79 dém -13.79 d&
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FR1 n38 / 20MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Spectrum

Spectrum
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30.000 MHz 1.000 GHz 1.000 MHz 925.10485 MHz -45.67 dBm -20.67 dB 30.000 MHz 1.000 GHz 1.000 MHz 994.42529 MHz -45.12 dBm -20.12 dB
1.000 GHz 2.520 GHz 1.000 MHz 2.50443 GHz -44.76 dBm -19.76 dB 1.000 GHz 2.520 GHz 1.000 MHz 2.51886 GHz -43.94 dBm -18.94 d&
2.700 GHz 3.000 GHz 1.000 MHz 2.99813 GHz -44.70 dBm -19.70 dB 2.700 GHz 3.000 GHz 1.000 MHz 2.04430 GHz -43.76 dBm -18.76 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.50876 GHz -39.96 dém -14.96 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -39.28 dBm -14.28 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.85611 GHz -41.96 dBm -16.96 dB 7.000 GHz 10.000 GHz 1.000 MHz 9.96876 GHz -40.43 dBm -15.43 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.66017 GHz -41.38 dBm -16.38 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.09525 GHz -38.65 dBm -13.65 d8
14.000 GHz 18.000 GHz 1.000 MHz 16.38595 GHz -36.16 dBm -13.16 dB 14.000 GHz 18.000 GHz 1.000 MHz 17.65728 GHz -34.54 dBm -9.54 d&
18.000 GHz 27.000 GHz 1.000 MHz 20.39212 GHz -37.84 dBm -12.84 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.03265 GHz -34.68 dBm -9.68 dB
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30.000 MHz 1.000 GHz 1.000 MHz 939.64768 MHz -45.00 dém -20.00 B
1.000 GHz 2.520 GHz 1.000 MHz 2.51810 GHz -43.98 dBm -16.98 dB
2.700 GHz 3.000 GHz 1.000 MHz 2.97540 GHz -43.83 dém -18.83 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.80627 GHz -39.40 dém -14.40 B
7.000 GHz 10.000 GHz 1.000 MHz 9.94676 GHz -40.30 dBm -15.30 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.97975 GHz -38.76 dém -13.76 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.67429 GHz -34.62 dém -9.62 db
18.000 GHz 27.000 GHz 1.000 MHz 19.01763 GHz -34.68 dBm -9.68 dB
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Frequency Stability

Test Conditions FR1 n38 (QPSK) / Middle Channel Limit

BW 20MHz Note 2.

Temperature (°C) VE)\I/:)&Il?)e Deviation Result
(Ppm)
50 Normal Voltage 0.0012
40 Normal Voltage 0.0026
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0028

-10 Normal Voltage 0.0024 PASS
-20 Normal Voltage 0.0019
-30 Normal Voltage 0.0014
20 Maximum Voltage 0.0021
20 Normal Voltage 0.0006
20 Battery End Point 0.0017

Note:
1. Normal Voltage =3.91 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.3 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
Sporton International Inc. (Kunshan) Page Number : A5-9 of 9
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samranis. FCC RF Test Report Report No. : FG471506J

Software Version: 23.06.1602

FR1 N41-SCS 30k(Main PA_ANT 1)

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=-1.9dBi

aany | scs Bagt?]Wi Arfen Frﬁg)('v' Modulation RB P%‘\’A’,‘gr‘zgéen‘:) EIRP(dBm) | EIRP(W)
41 | 30 | 100 |500202|2546.01|PF T OFOMPIZ}135067 22.9 21 0.1259
41 | 30 | 100 |509202|2546.01|°F S OFOMPIZ gy 22,81 20.91 0.1233
41 | 30 | 100 |509202|2546.01 DFT'Sé%Z?(M PI2| 1 @271 23.15 21.25 0.1334
41 | 30 | 100 [509202|2546.01 DFTQ'SP'gEDM 135@67 22.88 20.98 0.1253
41 | 30 | 100 [509202|2546.01 DFTQ'SP'(S)EDM 1@1 22.88 20.98 0.1253
41 | 30 | 100 |509202|2546.01 DFT;P'(SDEDM 1@271 23.16 21.26 0.1337
41 | 30 | 100 |509202|2546.01 DFT'S('DOAEDM 16 |135@67 21.91 20.01 0.1002
41 | 30 | 100 |509202|2546.01 DFT'SéOAiADM 161 @1 21.95 20.05 0.1012
41 | 30 | 100 |509202|2546.01 DFT'Sgi\iADM 1611 @271 22,21 20.31 0.1074
41 | 30 | 100 [509202|2546.01 DFT'S('DOAEDM 64 1135@67 20.44 18.54 0.0714
41 | 30 | 100 |509202|2546.01 DFT'S('DOAEDM 641 1@1 20.51 1861 0.0726
41 | 30 | 100 |509202|2546.01 DFT'S('?%ADM 641 1@271 20.87 18.97 0.0789
41 | 30 | 100 [509202|2546.01 DFT'S'SAFSM 256 135@67 18.49 16.59 0.0456
41 | 30 | 100 [509202|2546.01 DFT'SgAFSM 256 1 @1 18.35 16.45 0.0442
41 | 30 | 100 |509202|2546.01 DFT'SgAFSM 256| 1 @271 18.66 16.76 0.0474
41 | 30 | 100 |509202|2546.01|CP-OFDM QPSK |137@68 21.35 19.45 0.0881
41 | 30 | 100 |509202|2546.01|CP-OFDM QPSK| 1@1 21.39 19.49 0.0889
41 | 30 | 100 |509202|2546.01|CP-OFDM QPSK | 1@271 21.68 19.78 0.0951
41 | 30 | 100 |518508|2592.99 |°F S OOM PIl2| 1 35@67 22,93 21.03 0.1268
41 | 30 | 100 |518598|2592.99 |°F S OEOM PII2l @1 22.75 20.85 0.1216
41 | 30 | 100 |518598|2592.99 DFT'sé%g?(M PI2| 1 @271 23.12 21.22 0.1324
41 | 30 | 100 |518598|2592.99 DFT;P'SEDM 135@67 22.94 21.04 0.1271
41 | 30 | 100 |518598|2592.99 DFT&;&EDM 1@1 22.84 20.94 0.1242
41 | 30 | 100 |518598|2592.99 DFT&;&EDM 1@271 23.23 21.33 0.1358
41 | 30 | 100 |518598|2592.99 DFT'S('?OADDM 16 |135@67 21.99 20.09 0.1021
41 | 30 | 100 |518598|2592.99 DFT'SQ'DOADDM 161 @1 21.87 19.97 0.0993
41 | 30 | 100 |518598|2592.99| DFT-s-OFDM 16 | 1@271 22.22 20.32 0.1076
Sporton International Inc. (Kunshan) Page Number 1 A6-1 of 41
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samranis. FCC RF Test Report Report No. : FG471506J
OAM
41 | 30 | 100 |518598|2592.99 DFT'S('DOAEDM 64 1135@67 20.46 1856 0.0718
41 | 30 | 100 |518598|2592.99 DFT'SS;',:\ADM 641 1@1 20.63 18.73 0.0746
41 | 30 | 100 |518598|2592.99 DFT'S('?(X';ADM 641 1@271 20.87 18.97 0.0789
41 | 30 | 100 |518598|2592.99 DFT'S'(‘;AF,\'?M 25611 35@67 18.54 16.64 0.0461
41 | 30 | 100 |518598|2592.99 DFT'S'&'\:,&M 256 @1 18.39 16.49 0.0446
41 | 30 | 100 |518598|2592.99 DFT'Sg:,\El’M 2561 1 @271 18.78 16.88 0.0488
41 | 30 | 100 |518598|2592.99|CP-OFDM QPSK |137@68 21.44 19.54 0.0899
41 | 30 | 100 |518598|2592.99|cP-OFDM QPSK| 1@1 21.33 10.43 0.0877
41 | 30 | 100 |518598|2592.99|CP-OFDM QPSK | 1@271 21.72 10.82 0.0959
41 | 30 | 100 |528000| 2640 |PFTSOEOM P21 35@67 23 211 0.1288
41 | 30 | 100 |528000| 2640 DFT'Sé%Z?(M PIZl @1 22.87 20.97 0.1250
41 | 30 | 100 |528000| 2640 |PFTSOEOM PI2| 1 @271 23.01 21.11 0.1291
41 | 30 | 100 |528000| 2640 DFTQ'SP'(S)EDM 135@67 22,97 21.07 0.1279
41 | 30 | 100 |528000| 2640 DFTéSP'(S)EDM 1@1 22.94 21.04 0.1271
41 | 30 | 100 |528000| 2640 DFT(;;SEDM 1@271 23.03 21.13 0.1297
41 | 30 | 100 |528000| 2640 DFT'SéOAiADM 16 |135@67 22.03 20.13 0.1030
41 | 30 | 100 |528000| 2640 DFT'S&EDM 181 @1 21.95 20.05 0.1012
41 | 30 | 100 |528000| 2640 DFT'S('?%ADM 161 1 @271 22.15 20.25 0.1059
41 | 30 | 100 |528000| 2640 DFT'SSXDDM 64 1135@67 20.56 18.66 0.0735
41 | 30 | 100 |528000| 2640 DFT'S&DDM 641 1@1 20.62 18.72 0.0745
41 | 30 | 100 |528000| 2640 DFT'S('?CAEDM 641 1@271 20.72 18.82 0.0762
41 | 30 | 100 |528000| 2640 DFT'S'SAFSM 256 135@67 18.63 16.73 0.0471
41 | 30 | 100 |528000| 2640 DFT'SgAFSM 256 @1 18.47 16.57 0.0454
41 | 30 | 100 |528000| 2640 DFT'S'(S)AFSM 256| 1 @271 18.69 16.79 0.0478
41 | 30 | 100 |528000| 2640 |CP-OFDM QPSK |137@68 21.47 19.57 0.0906
41 | 30 | 100 |528000| 2640 |CP-OFDMQPSK| 1@1 21.42 19.52 0.0895
41 | 30 | 100 |528000| 2640 |CP-OFDM QPSK|1@271 21.68 19.78 0.0951
41 | 30 | 10 |500202|2501.01|P TS OFOMPIZ gy 22.66 20.76 0.1191
41 | 30 | 10 [500202|2501.01 DFTéSI;gEDM 1@1 22.75 20.85 0.1216
41 | 30 10 |500202|2501.01 DFT'S('?OAEDM 161 @1 21.69 19.79 0.0953
41 | 30 10 |518598|2592.99|P" TSI OMPI2| gy 22.9 21 0.1259
41 | 30 10 |518598|2592.99 DFT&;&EDM 1@1 22.95 21.05 0.1274
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41 | 30 10 |518598|2592.99 DFT'SS;',:\ADM 181 @1 21.9 20 0.1000
41 | 30 | 10 |s37000| 2685 |PFTSOFOMPIZ g, 22.96 21.06 0.1276
41 | 30 10 |537000| 2685 DFT(';SEDM 1@1 23 21.1 0.1288
41 | 30 10 |537000| 2685 DFT'S&KADM 161 @1 22.06 20.16 0.1038
41 | 30 | 15 |500700| 25035 |PFTSOFOMPIZ 1@y 22.68 20.78 0.1197
41 | 30 | 15 |500700| 25035 DFT(';(SDEDM 1@1 22,72 20.82 0.1208
41 | 30 15 |500700| 2503.5 DFT'S('DOAEDM 161 @1 21.76 19.86 0.0968
41 | 30 15 |518598|2592.99|°" SO OM PIZl @1 22.88 20.98 0.1253
41 | 30 15 |518598|2592.99 DFTQ'SP'(S)EDM 1@1 22.92 21.02 0.1265
41 | 30 15 |518598|2592.99 DFT'S('D%ADM 161 101 21.98 20.08 0.1019
41 | 30 15 |536496|2682.48 DFT'SE;%Z?(M PIZl @1 22.96 21.06 0.1276
41 | 30 15 |536496|2682.48 DFTQ'SP'gEDM 1@1 22.98 21.08 0.1282
41 | 30 15 |536496|2682.48 DFT'Z%ADM 161 1@1 22.07 20.17 0.1040
41 | 30 | 20 |501204|2506.02|° TS OFOMPIZ gy 22.73 20.83 0.1211
41 | 30 20 |5012042506.02 DFT(;;SEDM 1@1 22.74 20.84 0.1213
41 | 30 | 20 |501204|2506.02 DFT'S&EDM 181 @1 21.72 19.82 0.0959
a1 | 30 | 20 |518598|2592.99 |°F S OEOM PI2l @1 22.9 21 0.1259
41 | 30 | 20 |518598|2592.99 DFT;P'(S)EDM 1@1 22.95 21.05 0.1274
41 | 30 | 20 |518598|2592.99 DFT'SSXDDM 161 @1 22 20.1 0.1023
41 | 30 | 20 |535998|2679.99 |°F S OEOM PIZl @1 23.05 21.15 0.1303
41 | 30 | 20 |535998|2679.99 DFT;P'gEDM 1@1 23.05 21.15 0.1303
41 | 30 | 20 |535998|2679.99 DFT'SSXEDM 161 1@1 2211 20.21 0.1050
41 | 30 | 30 [502200| 2511 DFT'Sé%Z?(M PIZl @1 22.85 20.95 0.1245
41 | 30 | 30 [502200| 2511 DFT;P'gEDM 1@1 22.9 21 0.1259
41 | 30 30 [502200| 2511 DFT'S('?CAEDM 161 101 21.91 20.01 0.1002
41 | 30 | 30 |518598|2592.99 DFT'Sé%Z?(M PIZl @1 22.86 20.96 0.1247
41 | 30 30 |518598|2592.99 DFT;P'SEDM 1@1 22.97 21.07 0.1279
41 | 30 | 30 |518508|2592.99 DFT'S('?%EDM 181 @1 21.95 20.05 0.1012
41 | 30 | 30 |534996|2674.98|°F S OEOM PII2l 1 @1 23.05 21.15 0.1303
41 | 30 | 30 |534996|2674.98 DFT;P'SEDM 1@1 23.09 21.19 0.1315
41 | 30 | 30 |534996|2674.98 DFT'SQ'DOADDM 161 @1 22.07 20.17 0.1040
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41 | 30 | 40 |503202|2516.01|°F SOEOM PIZl @1 22.85 20.95 0.1245
41 | 30 | 40 |503202|2516.01 DFT(';(SDEDM 1@1 22.87 20.97 0.1250
41 | 30 | 40 |503202|2516.01 DFT'S('DOAEDM 161 @1 21.92 20.02 0.1005
41 | 30 | 40 |518508|2592.90 |°F S OFOM PIZl @1 22.81 20.91 0.1233
41 | 30 | 40 |518598|2592.99 DFTQ'S;S)EDM 1@1 22.9 21 0.1259
41 | 30 | 40 |518598|2592.99 DFT'S('?(X';ADM 161 1@1 21.92 20.02 0.1005
41 | 30 | 40 |s34000| 2670 |PFTSOEOM PIZl @1 22.95 21.05 0.1274
41 | 30 | 40 |534000| 2670 DFTQ'SP'SEDM 1@1 23.02 21.12 0.1294
41 | 30 | 40 |534000| 2670 DFT'Z%ADM 161 1@1 22.04 20.14 0.1033
41 | 30 | 50 |504204|2521.02|PF TS OFOMPIZ gy 22.83 20.93 0.1239
41 | 30 50 |504204|2521.02 DFT(;;SEDM 1@1 22,91 21.01 0.1262
41 | 30 | 50 |504204|2521.02 DFT'SéOAiADM 161 @1 21.89 19.99 0.0998
41 | 30 | 50 |518598|2592.99 |°F S OFOM PIZl @1 22.79 20.89 0.1227
41 | 30 | 50 |5185098|2592.99 DFT;P'(S)EDM 1@1 22.86 20.96 0.1247
41 | 30 | 50 |518598|2502.99 DFT'S('DOAEDM 161 @1 21.88 19.98 0.0995
41 | 30 | 50 |532098|2664.99 |7 SOFOM PIZl @1 22.89 20.99 0.1256
41 | 30 | 50 |532998|2664.99 DFTQ'SP'(S)EDM 1@1 22.88 20.98 0.1253
41 | 30 | 50 |532998|2664.99 DFT'SSXEDM 161 1@1 21.92 20.02 0.1005
41 | 30 | 60 |[505200| 2526 DFT'Sé%Z?(M PIZl @1 22.89 20.99 0.1256
41 | 30 | 60 [505200| 2526 DFT;P'gEDM 1@1 22,92 21.02 0.1265
41 | 30 | 60 |505200| 2526 DFT'S('?CAEDM 161 101 21.94 20.04 0.1009
41 | 30 | 60 |518598|2502.99 DFT'Sé%Z?(M PIZl 1 @1 22.86 20.96 0.1247
41 | 30 60 |518598|2592.99 DFT;P'(S)EDM 1@1 22.9 21 0.1259
41 | 30 | 60 |518598|2502.99 DFT'S('?CAEDM 181 @1 21.9 20 0.1000
41 | 30 | 60 |531996|2650.98|°F S OFOM PII2l @1 22.88 20.98 0.1253
41 | 30 | 60 |531996|2659.98 DFT;P'SEDM 1@1 22.94 21.04 0.1271
41 | 30 | 60 |531996|2659.98 DFT'S('?OAEDM 161 @1 21.96 20.06 0.1014
41 | 30 | 80 |507204|2536.02 |7 S OF0M PIZl @1 22,92 21.02 0.1265
41 | 30 80 |507204|2536.02 DFT(;;gEDM 1@1 22.95 21.05 0.1274
41 | 30 | 80 [507204|2536.02 DFT'S('?OAEDM 161 1@1 22 20.1 0.1023
41 | 30 | 80 |518508|2502.90|°F S OFOMPIZ g, 22.79 20.89 0.1227
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41 | 30 | 80 |518598|2592.99 DFTQ'S;S)EDM 1@1 22.85 20.95 0.1245

41 | 30 | 80 |518598|2592.99 DFT'S('?(X';ADM 161 1@1 21.88 19.98 0.0995

41 | 30 | 80 |529998|2649.99 °F TS OFOM PIZl @1 22.88 20.98 0.1253

41 | 30 | 80 |529998|2649.99 DFTQ'SP'SEDM 1@1 22,97 21.07 0.1279

41 | 30 | 80 |529998|2649.99 DFT'SSZ';ADM 161 1@1 21.97 20.07 0.1016

41 | 30 | 90 |s08200( 2541 |PFTSOFOMPIZ g, 22.88 20.98 0.1253

41 | 30 | 90 |508200| 2541 DFT(';SEDM 1@1 22,91 21.01 0.1262

41 | 30 | 90 |508200| 2541 DFT'S&KADM 161 @1 21.93 20.03 0.1007

41 | 30 | 90 |518598|2592.99 |°F S OOM PI2l @1 22.82 20.92 0.1236

41 | 30 | 90 |518598|2592.99 DFT(;;(S)EDM 1@1 22.87 20.97 0.1250

41 | 30 | 90 |518598|2502.99 DFT'S('DOAEDM 161 @1 21.89 19.99 0.0998

41 | 30 | 90 |528996|2644.98|°F S OFOM PIZl @1 22.89 20.99 0.1256

41 | 30 | 90 |528996|2644.98 DFTQ'SP'(S)EDM 1@1 22.98 21.08 0.1282

41 | 30 | 90 |528996|2644.98 DFT'S('D%ADM 161 1@1 21.99 20.09 0.1021
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Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

41 30 20 518598 2592.99 OFDM 50@0 0.0076 PASS NV
QPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 50@0 -0.0033 PASS LV
QPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 50@0 0.0025 PASS HV
QPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 50@0 0.0042 PASS -30°C
QPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 50@0 0.0041 PASS -20°C
QPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 50@0 0.0058 PASS -10C
QPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 50@0 0.0067 PASS 0C
QPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 50@0 -0.0024 PASS 10C
QPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 50@0 -0.0051 PASS 20°C
QPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 50@0 -0.0034 PASS 30C
QPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 50@0 -0.0055 PASS 40°C
QPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 50@0 0.0041 PASS 50°C
QPSK
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Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
41 30 20 518598 2592.99 OFDM PI/2 50@0 4.26 13 PASS
BPSK
DFT-s-
41 30 20 518598 2592.99 OFDM PI/2 1@0 3.81 13 PASS
BPSK
DFT-s-
41 30 20 518598 2592.99 OFDM 50@0 5.33 13 PASS
QPSK
DFT-s-
41 30 20 518598 2592.99 OFDM 1@0 5.01 13 PASS
QPSK
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N41(20M)_DFT-s-OFDM_PI_2- N41(20M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH BPSK _Edge 1RB_Left Mid CH

A 108 g, R B o 2 Aen 108 Trg:RF Burst
3 ts: Ci ¥ G

Average Power

N41(20M)_DFT-s- N41(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH OFDM_QPSK_Edge_1RB_Left_Mid_CH

Aten 1068 Trig. RF Burst
4 Gan Low
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
41 30 10 518508  2502.99 CFSSEEM 24@0 8.5731 9.272
41 30 10 518508  2502.99 Cfé%';?ﬂ“" 24@0 8.5521 9.022
41 30 10 518508  2502.99 C&‘%’Z‘?AM 24@0 8.5858 9.186
41 30 10 518508  2502.99 ggéoQFE,\“A" 24@0 8.5926 9.195
a1 30 15 518508  2502.99 CF(’?‘SQ?M 38@0 13.565 14.31
41 30 15 518508  25092.99 Cfé%';?ﬂ"" 38@0 13.503 1451
a1 30 15 518508  2502.99 C&%’m\" 38@0 13.608 14.26
41 30 15 518508  2502.99 3'2&;05/?&” 38@0 13.604 14.31
41 30 20 518598  2502.99 C'ZS;EM 51@0 18.216 19.19
a1 30 20 518508  2502.99 CE%;?AM 51@0 18.221 18.97
41 30 20 518508  2502.99 C&%’Z?AM 51@0 18.145 18.94
a1 30 20 518508  2502.99 %Eéogm" 51@0 18.225 19.16
41 30 30 518508  2592.99 nggEM 78@0 27.785 28.95
a1 30 30 518508  2502.99 Cfé%i'iﬂ“" 78@0 27.814 28.91
41 30 30 518598 2592.99 C&%’Z?AM 78@0 27.748 28.95
41 30 30 518508  2592.99 c;:éogmn 78@0 27.767 28.85
a1 30 40 518508  2502.99 CFSSQEM 106@0 37.831 39.42
41 30 40 518508  2592.99 Cfé%i?ﬂ“" 106@0 37.883 39.16
41 30 40 518508  2502.99 C&%’Z’iﬂ“" 106@0 37.835 39.25
41 30 40 518508  2502.99 ng’éogm" 106@0 37.82 39.22
41 30 50 518508  2502.99 CFSSEEM 133@0 47.456 49.02
41 30 50 518508  2502.99 Cfé%i'fﬂ“" 133@0 47.328 49.13
41 30 50 518508  2502.99 C&%FA?AM 133@0 47.372 49.1
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41 30 50 518508  2592.99 ggéogm" 133@0 47.333 48.99
41 30 60 518508  2502.99 ng’gEM 162@0 57.868 50.7
41 30 60 518508  2502.99 Cfé%i?ﬂ“" 162@0 57.822 50.67
41 30 60 518598 2592.99 CGFZ%'Z?AM 162@0 57.809 59.83
41 30 60 518508  2502.99 %Eéog/?,\“ﬂ" 162@0 57.743 59.73
41 30 80 518508  2502.99 CFSSEEM 217@0 77.467 79.93
41 30 80 518508  2502.99 Cfé%';?ﬂ“" 217@0 77.426 79.86
41 30 80 518508  2502.99 C&%’;?AM 217@0 77.498 79.9
a1 30 80 518508  2502.99 %Eéogm" 217@0 77.349 80.1
41 30 90 518508  2592.99 CFSSEEM 245@0 87.352 90.3
41 30 90 518508  2502.99 Cfé%';?ﬂ"" 245@0 87.264 90.23
a1 30 90 518508  2502.99 C&%’m\" 245@0 87.467 90.23
41 30 90 518508  2592.99 g';éogm" 245@0 87.515 90.21
a1 30 100 518508  2502.99 CF(SSQ?M 273@0 97.371 100.3
41 30 100 518508  2592.99 Cfé%':A?AM 273@0 97.397 100.4
41 30 100 518598  2502.99 C&%’m"' 273@0 97.354 1005
a1 30 100 518508  2502.99 %Eéogfl\';" 273@0 97.131 1005
Sporton International Inc. (Kunshan) Page Number : A6-10 of 41

TEL : +86-512-57900158
FCC ID : 2AFZZRA29G



SPORTON LAB.

FCC RF Test Report

Report No. : FG471506J

N41(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Tng: Frae Run

ot Freg.
MaglHokd. 100/100
one

Video BW 300,00 kHz" Span 20 M,

Sweep 2.53 ms (1001 pts)

N41(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Video BW 300,00 kHz" Span 20 M,

Sweep 2.53 ms (1001 pts)

N41(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

pl
RT o

Scale/Div 10.0 B Ref Value 30.00 dBm

SVideo B 300.00 kHz" Span 20 MKz|

Sweep 253 ms (1001 pis)

Total Paver 24.1 dBm

N41(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 26.00 B

Scale/Div 10.0 B Ref Value 30.00 dBm

(Center 2.59299 GHz
#Res BWW 100.00 kHz

SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 253 ms (1001 pis)

2

Occipied Bandwil
B

Total Paver
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N41(15M)_CP- N41(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Total Paver

N41(15M)_CP-OFDM_64 N41(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Scale/Div 10.0 B

ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Oooupied Bandwidh
Total Pawer

Transent Freq Emor

xd@ dih
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N41(20M)_CP- N41(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

[Spectrum Anaiyzer |
(Occupied BY

Tng: Frae Run

KEYSIGHT it Il Z 500 At 108
R oo [ Con

ot Freg.
MaglHokd. 100/100
one

Scale/Div 10.0 B Ref Value 30.00 dBm

Bideo BW 620,00 kHz* Span 40 Mz, 25929 SVideo B 620,00 kHz'

Span 40 MHz|
Sweep 1.27 ms (1001 pts)

Sweep 1.27 ms (1001 pis)

Total Paver

N41(20M)_CP-OFDM_64 N41(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 26.00 B
Scale/Div 10.0 B Ref Value 30.00 dBm

Bideo BW 620,00 kHz* o (Center 2.59299 GHz SVideo B 620,00 kHz' Span 40 MKz|
#Res BWW 200.00 kHz Sweep 127 ms (1001 pis)|
2

Ocaupied Barx
Total Pawer
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N41(30M)_CP- N41(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

ideo BW 910,00 kHz" Span 60 MHz, 25929 SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

N41(30M)_CP-OFDM_64 N41(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 60 MHz, 25929 SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Oooupied Bandwidh
Total Pawer

Transmit Freq Entor
xd@ dh
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N41(40M)_CP- N41(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

[Spectrum Anaiyzer |
(Occupied BY

Tng: Frae Run

KEYSIGHT it Il Z 500 At 108
R oo [ Con

ot Freg.
MaglHokd. 100/100
one

Scale/Div 10.0 B Ref Value 30.00 dBm

#Video BW 13000 MHz" Span 80 MHz, 25929 #Video BW 1.3000 MHz"

Span B0 MHz|
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)

Total Paver

N41(40M)_CP-OFDM_64 N41(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 26.00 B
Scale/Div 10.0 B Ref Value 30.00 dBm

#Video BW 13000 MHz" Span 80 MHz, [Center 2.59299 GHz #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) #Res BW 430,00 kHz Sweep 1,00 ms (1001 pis)

2

Ocaupied Barx
Total Pawer
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N41(50M)_CP- N41(50M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

[Spectrum Anaiyzer |
(Occupied BY

Fres Run i KEYSIGHT ot R 900 Aen 106 Tig Fres fum
IHokd 100100 Ci off
Nons

#5 Gan Low

#Video BW 16000 MHz" Span 100 MHz| #Video BW 1.6000 MHz" Span 100 MHz]
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Power 7 Total Pawer 24808m

W Power

N41(50M)_CP-OFDM_64 N41(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg
k. 100100
vt Neme

#Video BW 16000 MHz" Span 100 MHz| 25929 #Video BW 1.6000 MHz" Span 100 MHz]
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

41 30 10 500202 2501.01 OFDM 1@0 see graph
BPSK
DFT-s-

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 10 500202 2501.01 OFDM 1@0 see graph
QPSK
DFT-s-

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS
QPSK
DFT-s-

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS
QPSK
DFT-s-

41 30 10 518598 2592.99 OFDM 1@0 see graph

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph ---

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph ---

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph ---

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS
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41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph ---

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph ---

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph ---

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph ---

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph ---

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph ---

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 518598 2592.99 OFDM 1@0 see graph ---
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DFT-s-

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS
BPSK
DFT-s-

a1 30 100 518598 2592.99 OFDM 1@0 see graph
QPSK
DFT-s-

a1 30 100 518598 2592.99 OFDM 1@0 see graph PASS
QPSK
DFT-s-

a1 30 100 518598 2592.99 OFDM 1@0 see graph PASS
QPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 1@0 see graph
BPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 1@0 see graph
QPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS
QPSK
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N41(10M)_DFT-s-

N41(10M)_DFT-s-

OFDM_BPSK_Edge 1RB_Left Mid CH  OFDM_BPSK_Edge 1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT lnput whiten: 108 Poer (RAS)
RT o [Couing 0C 100

Scale/Div 10 dB

Function Vaiue Mode Trace Scake
i

N41(10M)_DFT-s-

#aten 108 g Type: Powe (RS
Aokt 100100
Run o

Video BW 3.0 MHZ' Stop 26.900 GHz
Sweep 13.3 ms (40001 ps)

Function

N41(10M)_DFT-s-

OFDM_QPSK_Edge 1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left_Mid_CH

[Swept A ! Wmﬂml
KEYSIGHT Input e i A KEYSIGHT hout RF
T ]

Video BW 3.0 MHz"

Function Function Width Function Vaiue
dBm
dim

= Power (WS
o -

Tg: Free Run

Video BW 3.0 MHZ' Stop 26.900 GHz
Sweep 13.3 ms (40001 ps)

Function Functian Width Function Vaue
Em

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G

Page Number 1 AB-25 of 41



samranis. FCC RF Test Report

Report No. : FG471506J
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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS
QPSK
DFT-s-

41 30 10 500202 2501.01 OFDM 24@0 see graph PASS
BPSK
DFT-s-

41 30 10 500202 2501.01 OFDM 24@0 see graph PASS
QPSK
DFT-s-

41 30 10 537000 2685.0 OFDM 1@23 see graph PASS
BPSK
DFT-s-

41 30 10 537000 2685.0 OFDM 1@23 see graph PASS
QPSK
DFT-s-

41 30 10 537000 2685.0 OFDM 24@0 see graph PASS
BPSK
DFT-s-

41 30 10 537000 2685.0 OFDM 24@0 see graph PASS
QPSK
DFT-s-

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS
QPSK
DFT-s-

41 30 50 504204 2521.02 OFDM 128@0 see graph PASS
BPSK
DFT-s-

41 30 50 504204 2521.02 OFDM 128@0 see graph PASS
QPSK
DFT-s-

41 30 50 532998 2664.99 OFDM 1@132 see graph PASS
BPSK
DFT-s-

41 30 50 532998 2664.99 OFDM 1@132 see graph PASS
QPSK
DFT-s-

41 30 50 532998 2664.99 OFDM 128@0 see graph PASS
BPSK
DFT-s-

41 30 50 532998 2664.99 OFDM 128@0 see graph PASS
QPSK
DFT-s-

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS
QPSK
DFT-s-

41 30 100 509202 2546.01 OFDM 270@0 see graph PASS
BPSK
DFT-s-

41 30 100 509202 2546.01 OFDM 270@0 see graph PASS
QPSK
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DFT-s-

41 30 100 528000 2640.0 OFDM 1@272 see graph PASS
BPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 1l@272 see graph PASS
QPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 270@0 see graph PASS
BPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 270@0 see graph PASS
QPSK
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